



CLINICAL PRACTICE GUIDELINE

Infections (obstetrics and gynaecological): Antibiotic prophylaxis for caesarean section

This document should be read in conjunction with this [Disclaimer](#)

Background

Evidence supports administration of antibiotic prophylaxis prior to skin incision for caesarean section (both elective and non-elective) for prevention of wound infection and endometritis.¹

Studies show that administering antibiotic prophylaxis prior to skin incision compared to after cord clamping significantly reduces the incidence of maternal infection.^{2,3,4}

Indications

- All patients giving birth by caesarean section.
- Surgical prophylaxis should still be administered even if the patient is receiving antibiotics for prolonged rupture of membranes or group B streptococcus prophylaxis.¹

Antibiotic regimen

- Commence 60 minutes, ideally 15-30 minutes, before skin incision.
- Cefazolin 2g IV given as an infusion,
 - For women with BMI>40 the obstetrician may elect to increase the cefazolin dose to 3g. This is a discretionary decision as there is presently insufficient evidence to recommend this practice routinely^{5,6,7}.
 - Refer to the [WNHS Cefazolin Adult Medication Monograph](#) for further information
- For patients with **immediate** penicillin hypersensitivity use:
 - Clindamycin 600mg IV given as an infusion, before skin incision (must be given as infusion over 20 minutes)
 - Refer to the [WNHS Clindamycin Adult Medication Monograph](#) for further information

Colonisation or infection with methicillin resistant *s. Aureus* (MRSA) - micro alert b or c

- Offer decolonisation therapy as per the WNHS Micro Alerts and Multi-Resistant Organisms Policy
- At the time of caesarean section, ADD vancomycin to a max dose of 1.5g. Administration of both cefazolin and vancomycin is recommended unless cefazolin is contraindicated.
- Prescribe at the recommended rate of no greater than 10 mg/min, ideally timed to complete the infusion before surgical incision but may be commenced up to 30 minutes before the procedure, as per eTG.⁸ Recommended prophylaxis doses of vancomycin are:^{8,9}
 - ≤50 kg vancomycin dose = 15 mg/kg IV
 - 50-75 kg vancomycin dose= 1g IV
 - ≥ 75kg vancomycin dose= of 1.5 g, IV
- Refer to the [WNHS Vancomycin Adult Medication Monograph](#) for further information

Prevention of surgical site infection policy

For advice regarding general measures to prevent surgical site infection including skin preparation, refer to the [WNHS IPM: Prevention of Surgical Site Infections Guideline](#).

References

1. Therapeutic Guidelines Limited. Prophylaxis: obstetric and gynaecological surgery. In: eTG complete [Internet]. Melbourne: Therapeutic Guidelines Limited; 2017 Dec Available from: <http://online.tg.org.au.pklibresources.health.wa.gov.au/ip/desktop/index.htm>
2. Costantine MM, Rahman M, Ghulmiyah L, Byers BD, Longo M, Wen T, et al. Timing of perioperative antibiotics for caesarean delivery: a meta-analysis. Am J Obstet Gynecol 2008;199(3):301 e1-6.
3. RANZCOG. Prophylactic antibiotics in Obstetrics and Gynaecology. [https://www.ranzcog.edu.au/RANZCOG_SITE/media/RANZCOG-MEDIA/Women%27s%20Health/Statement%20and%20guidelines/Clinical%20-%20General/Prophylactic-antibiotics-in-obstetrics-and-gynaecology-\(C-Gen-17\)-Review-July-2016.pdf?ext=.pdf](https://www.ranzcog.edu.au/RANZCOG_SITE/media/RANZCOG-MEDIA/Women%27s%20Health/Statement%20and%20guidelines/Clinical%20-%20General/Prophylactic-antibiotics-in-obstetrics-and-gynaecology-(C-Gen-17)-Review-July-2016.pdf?ext=.pdf) June 2018.
4. Mackeen AD, Packard RE, Ota E, Berghella V, Baxter JK. Timing of intravenous prophylactic antibiotics for preventing postpartum infectious morbidity in women undergoing cesarean delivery. Cochrane Database of Systematic Reviews 2014, Issue 12. Art. No.: CD009516. DOI: 10.1002/14651858.CD009516.pub2.

5. Swank ML et al. Increased 3-gram cefazolin dosing for cesarean delivery prophylaxis in obese women. *Am J Obstet Gynecol.* 2015 Sep;213(3):415.e1-8. doi: 10.1016/j.ajog.2015.05.030. Epub 2015 May 21.
6. Kram JJF et al. Does current cefazolin dosing achieve adequate tissue and blood concentrations in obese women undergoing cesarean section? *Eur J Obstet Gynecol Reprod Biol.* 2017 Mar;210:334-341. doi: 10.1016/j.ejogrb.2017.01.022. Epub 2017 Jan 19.
7. Maggio L. Cefazolin prophylaxis in obese women undergoing cesarean delivery: a randomized controlled trial. *Obstet Gynecol.* 2015 May;125(5):1205-10. doi: 10.1097/AOG.0000000000000789.
8. Principles for appropriate prescribing of surgical antibiotic prophylaxis. In: eTG complete [Internet]. Melbourne: Therapeutic Guidelines Limited; 2018 June Available from: <http://online.tg.org.au.pklibresources.health.wa.gov.au/ip/desktop/index.htm>
9. Western Australian Therapeutic Advisory Group. Surgical Antibiotic Prophylaxis Guideline: Adult. http://www.watag.org.au/watag/docs/Surgical_Antibiotic_Prophylaxis_Guideline.pdf

Related WNHS policies, procedures and guidelines

- WNHS Clinical guidelines:
- Infection Prevention and Management: [Prevention of Surgical Site Infections](#); [Micro Alerts And Multi-Resistant Organisms](#)
 - Obstetrics & Gynaecology: Infections (Obstetrics & Gynaecology):
 - Prophylaxis: Gynaecological Urogynaecological Surgery;
 - Antibiotic Treatment: Endocervical infections; HSG for Infertility; Treatment for UTI; Treatment for Vaginal Infections
 - Pharmacy: Adult Medication Monographs: [Clindamycin](#) ; [Vancomycin](#) ;

Useful resources (including related forms)

[Antimicrobial Stewardship](#) Healthpoint hub page

Keywords:	antibiotics for CS, prophylactic antibiotics for CS, antibiotics for Caesarean		
Document owner:	OGIDMC		
Author / Reviewer:	AMS Pod lead: M Porter in collaboration with Obstetrics & Anaesthetics		
Date first issued:	Oct 2001		
Reviewed dates:	Sept 2014; Dec 2015 (amended); June 2018	Next review date:	June 2021
Endorsed by:	MSMSC	Date:	June 2018
NSQHS Standards (v2) applicable:	1 Governance, 3 Preventing and Controlling Infection, 4 Medication Safety		

Printed or personally saved electronic copies of this document are considered uncontrolled. Access the current version from the WNHS website.